HP201.6V Battery Pack Assembly Manual
(HP201.6V FLMBZH 3T M)

The manual applies to TOYOTA's 2" generation Prius power battery replacement guide.

Gz M Y A A Bt sh ) i B 45 5D



1. Please open the box #1 #2 #3 #4 individually and find the components
in following list (4»HIFTIF 1# 24 3% 48 FHAEE 7RI T E4)

NO. Name Quantity
FF 5 B B
1 Module 28 14
2 Voltage collection wiring harness  HiJE AR R 1
3 Connection copper busbar &4 12
4 M5x10 Combination nut M5x10 £ & #2 K 28
5 M6 Nut #M6 IR K} 2
6 M10 Flat washer M10-F-#4 [ 4
7 Cover plate #1 #5#x 1 12
8 Cover plate #2 5HR 2 2
9 Cathode plate #3 1EARFGHR 3 1
10 Anode plate #4 Fitl iR 4 1
11 Main cathode power line (standby) & 1IEB) 2k (& H) 1
12 Insulating tape 442 fik s 1

2.The combination of modules (#ith> a4 E)

The 14 pieces modules should be combined successively according to
serial number which marked on the module. The module and hoop
should be installed in the correct position as shown in the following
figure. (LAMBHULZF I SARIRALAAE—ID s BEHURI 48 B % U8 A& 4 ED o




3. The insulation of the brackets
To ensure the insulating performance in all the contact between modules
and fixed brackets, 4 pieces fixed brackets should be wrapped with

insulating tape. Ci 4 MR [ 5@ S0 48 P 46 5 Joe i AT 5%, B RAS A5 [ s SC 3R I A5 1D

4. The installation of module (4] 72%%)

The cathode pole and anode pole of module should be installed at
correct direction as shown in following figure. Install the module #01
firstly, then fix the bottom of module with #M5 nut as a basement.

C OB AT 23, MUy A IERZ 5 (W RFR), KRH FAMSIERE AT 52, 1EN
[ s A I



4.2 The temperature probe should be installed on the buckle of the
bottom of the module #01, #07 and #14. CEEE#H L 22 3EfERZH 01, 07THI14)iE
AR D,

4.3 The temperature probe wires harness should be installed on the
buckle of the bottom of the module #04 and #10. CE 5 R Sk 28 ok 2 5 e i 2
(04, 10) JEHAHED.



4.4 The M10 flat washers are installed at the bottom fixing bolt to

connect the fixed splint. (Note: Put a flat washer on each bolt).
B2 ] 5 JEAR , o 0 ] 5 M b 22 3 M10 P38 Pl — 463 . MR BT 1 AT EED
df

4.5 Tighten the screws at the bottom of module (Note: The torque of
screw is 576N © M) B4R SR 22 3737 K e (FE: 4RUE 2241 /15~6N « m).
Tighten the splint screws to fix the position. CK e fz eI 2 3T % H ).
Tighten the splint screws at the bottom of module to fix the position.

e ] 7 JE R FBUR 22 AT 7 5 T 52 )



.,\ .

5.The installation of the connector copper bar and voltage collection wire
(2R HE S i R 2D

5.1 Install the connector copper bar and voltage collection wire

synchronously(Note: The torque of screw is 5~6N o m). Ck T RAELL i

B HE R D AT 28 (G MR 2241 J5~6N » m).

5.2 Immobilize the voltage collection wire into wire harness groove. CKH
F R AR LR B [ e 4 R A D



5.3 To Install the voltage collection wire into wire harness groove on the

other side. (2% 57— e [ AL o M VR4 .«

6. To Install negative pole and positive pole wire harness and safety wire
harness. (Z35IE. HUkR AR

6.1 Install voltage collection wire #V12 insurance terminal of the original
insurance connector  (Z % ORI 4 F 4% 1 F R SR AR FL B V12 (RG240 ) o



T T TSI | S S | S T . . . T—— T ———.

"VVV'“'“' * “““'"‘”"‘,‘i

R

Ry

6.2 Install the original voltage collection wire #V15 of the anode pole
connector wire. ( 2% 5 il IE %28 i R R R V15)

6.3 Install cathode pole connector wire and voltage collection wiring
harness #v1 . (3 Gk e i REL R vDD.



7. The installation of cover plate (Zz3: 50
7.1 Install the cover plates #. #2). #3). #@ individually. (3RO,
ZRFND. ZEHIRG . ZEBRD).

¢ ¢
—— e — . e 4
e - L]
| 3 S—— - b —_— wd -
) ‘ e 3 ‘ — —




8. Install the plugs of voltage collection wire and temperature sensor
according to the original position. (% J§ o & 23 i I R4 33 2 4 S R I A4 ek o
k).




9. Install the cover plate of battery pack  (Z3 B4 E 3580

10. T Put the battery pack back to the vehicle, and connect the main wire
of cathode pole and anode pole in correct position. (the correct position
are marked with red circle in the follow picture). (5epu2H 3 i st 20 17, SR )5

ol 40, IERRERRIE U LA A A ED .



11. Check everything correctly after complete all accessories installation ,

then install the original insurance component. (5e %GR lE, EHfkE—
PlJE w2 EARK o

Finally, start the vehicle. (&J5, B3I %H).






